


STEP 1 1 Assemble the steering rack (#420-017) using two 3mm x 20mm flat head stainless screws (#420-031), two 3mm nuts (#420-039), two
steering bushings (#420-024), two 3mm washers (#420-037), and two 3mm lock nuts (#420-041). You will want to tighten the lock nuts all the
way. Use the existing black ball ends from your TC3 or TC4 (#3858) and attach to the steering rack. NOTE: If the rack is binding make sure
the two 3mm x 20mm flat head screws are not off center; you can use Assoc (#3911) black shims to take any up and down play out.

2) Assemble the front differential housings (#420-013) as shown. You will want to start with one stock Associated diff shim (#3911) and one
Diggity Designs diff shim (#420-036) on both sides of the differential. You will make the proper adjustments later if needed. Using four 4-40
x 1/4 flat head stainless screws (#420-427) secure the left and right side differential housings. DO NOT FULLY TIGHTEN

(S rezo-on 7
| (Hre) 2907
(s PEEE O

iaid @!Ef"""‘”” v 20015
ek %\ U Az, 220007 < <

—

[iea) posr  UWae Azsociated shines F
il (#2807} if toa newch up ,T
r

k and deow play is present
s} 6903 ( ‘ “’
FAE & S/F deaeihy *’
N — Fl

———

—

WEP=0NMOP~<==0P=0"

it

-

-

-
-
r‘" FLZJRS
I
-
- -
- -

-
PO FIT IT l
FAZ A O8S ﬂ: A I
¢ - 4

-

-
-
,T#za—#;




STEP 1
UPDATE!!

Steering rack update! Some people have had binding problems with their steering guide bushings. To take care of this problem the one piece
brass steering guide bushings #420-024 are now split in to two parts making four brass steering guide bushings. This allows for the steering
guide bushings to move against eachother more freely (if binding occurs, use a little oil or lube for the first run to break the bushings in). We
now use four #420-039 3mm hex nuts under the steering rack, this will raise your steering rack and get rid of bump steer.

qf_.j s I
Hize) P55 *aro-08/ @5@”"*‘""”
Block 4 P
" - - - - ".
EAEL AT o hﬁ"@ <:
> (Hre) SE5E
ol o F/M
A5 ) = A0
=
W &~

PALO-O2F,
Ty

L™
&. L il ' -

PPR. A

e Furrier & SO,
Losr e d T @ j

’
PR CPASS SISCHIHG

~

CUSRIHGS GHE WK SPTY
PHTD POy EHSHING pECES.
e twe wors VEEG-OFF
TFHOIE RS GG EF TRE Pach
18 IFY I g 7 LY. THese
CHENGES BHP HOPEE IO WThe
& SHONKEN STSEIHG
Fereh.. ..

Hice e PEE0-0F Furer
Loehuat's 10 aayasy rhe
T7GHTHESS OF THE STSEHI NG
wereds, Tightoin therme sloily
PHT WREH YOk FEceh Viedd
T7PHTNESS LRSH ek 1He wiel
DT SR G TS PY e prarent
HS FHEE STRE 1D S1aE
LN s

J/




STEP 2 1) Assemble the rear differential housings (#420-013) as shown. You will want to start with one stock Associated diff shim (#3911) and one
Diggity Designs diff shim (#420-036) on both sides of the differential. You will make the proper adjustments later if needed. Using four 4-40 x
1/4 flat head stainless screws (#420-427) secure the left and right side differential housings. DO NOT FULLY TIGHTEN .

2) Attach the motor mount (#420-010) to the chassis using two 4-40 x 1/4 flat head stainless screws (#420-427) DO NOT FULLY TIGHTEN.
Attach the aluminum antenna mount (#420-50) to the chassis using one 4-40 x 1/4 flat head stainless screw (#420-427). There are four

mounting holes for the antenna mount depending on radio equipment location.

~ | HEP-2E
LSO F

el ERgF (‘ q
@GN
- ' e

-

-
- -

-
- - mgzpgor
- f]: -
- { - - -
:Fi FAEAHDT - ﬁ: DI
PARp. 407 ﬂ: PADOADT




STEP 3 1) Attach the firont inner pin blocks (#420-019) using four 4-40 x 1/4 flat head stainless screws (#420-427) to secure them to the chassis DO
NOT FULLY TIGHTEN. NOTE: You will use two 3mm x 8mm flat head stainless screws (#420-030) to attach the servo mounts.

2) Slide the stock Associated hinge pins (#3866) through the aluminum front arms (#420-011). You will use one brass swivel bushing(#420-
026) and one brass washer (#420-062) on each end of the hinge pin as shown. Make sure the brass swivel bushings (#420-026) are on correctly
shown in the box below NOTE: you might need to press the bushings on using a light hammer. Slide the front arms (#420-011) into the inner
hinge pin blocks (#420-019) first and then finish the assembly by sliding the 0 degree pin block (#420-020) onto the other end of the hinge pins
and secure to the chassis using two 4-40 x 1/4 flat head stainless screws (#420-427). DO NOT FULLY TIGHTEN

Brass Hinge Pin spacer washers! There will either be 8 thin brass spacer washers or 4 (white or black) delrin washers included in your kit. If
binding occurs when using the delrin washers you will need to sand them with sandpaper to thin them slightly, this will make sure the arms are

free from binding.
#2000/ @

Delrin Cone Bushings! These are included for quick replacements of the brass cone bushings.
e/ PEEE

|

i) 7885
FER Sempo Howns's

—

TUR g Biwr

LR IEE \ O
A .
N\

N
L g}%ﬁ;‘f Bins “When reniing we bick ap in the From

J we rectinimicied Paniing the optional

0 solid pin block buskings (F820-060)

/ PIEPDEE
J]\ w"ﬁ?{"ﬂ'ﬂf

P .1 220457
£ rgzp. gy

0
2
G

¢ ]

I
Ll
A 4
A

2

L

)

U

G

N

%

I

I

| O degres block
~ 20220

LSOO

L0 05
i

> / g
WY ‘//
s

_,
-_._\_L/ |

/mf.sw;
:a’.mx«wﬁw

|
| Oﬁwz&dzf
|

4 s "‘F'..?ﬂ-tk?
4

A A
¢

J]\ 20927

*Make sure the large end of the cone

FAEGPET 1 bushing is slid to the inside of the
¢ Qb@e&? /
FREP-FET

IDO-FE7




STEP 4 1) Attach the rear inner pin blocks (#420-019) using four 4-40 x 1/4 flat head stainless screws (#420-427) to secure them to the chassis DO
NOT FULLY TIGHTEN.

2) Slide the stock Associated hinge pins (#3866) through the aluminum rear arms (#420-012). You will use one brass swivel bushing (#420-
026) and one brass washer (#420-062) on each end of the hinge pin as shown. Make sure the brass swivel bushings (#420-026) are on correctly
shown in the box below NOTE: you might need to press the bushings on using a light hammer. Slide the rear arms (#420-012) into the inner
hinge pin blocks (#420-019) first and then finish the assembly by sliding the 1 or 2 degree pin block (#420-021 or #420-022) onto the other end
of the hinge pins and secure to the chassis using two 4-40 x 1/4 flat head stainless screws (#420-427). DO NOT FULLY TIGHTEN

AR E

5 Q«m
0 AP IPE

PAZP 57 9
PR2GFET

s
4 -‘n\ PLZGFET

{ ov 2 degres block
e N

Rt o o

|

1 -
fHre) PREE Ve
TER Hoppe B 7 6
W

4 FAROO5E

/s
.~ f'JL

2427
.J'Jl ( wezonzr ‘Make sure the lavge end of the cone

R g07 ﬂ\ bushing is slid fo the inside of the
rg20-927 QH‘M&’ /




STEP 4 OPTIONAL! Rear arms Reverse mounting! In the most recent runnings of the XLR8 kits, racers running indoor on carpet prefer to run the
UPDATE! @rms in reverse with the shocks on the inside of the arms. This allows for faster transitioning through tight and quick corners. Make sure to

use a spacer on the top shock mounting screw to slide the shock out more to level. (It will not be level, it will angle back at the top).

TC4 Front Steering Blocks and rear carriers: We have also noticed in the most recent runnings of the XLR8 that the TC4 front steering blocks

have an extra hole for the steering ackermann and this new mounting location works very well for the XLRS8. When running the rear arms in

reverse we like to use the TC4 rear hub carriers but you will need to drill a hole for a set screw like the TC3 ones. We also recommend trying

Losi front C-hubs and rear hub carriers. Aluminum C-hubs and steering blocks give you the most solid platform.

Reverse the divection
of the aewes by fiping
Fhrenr ovent

iﬂl iz EEE

TER v B
1 a PSR- IPE

/1'/ /Jl 1 R0 062 @

Ao HOP I
P
4 ﬁ\ FAE T I
For2 er’ega’ee &lvok
Razg O ngzz

HEE GheoTien PO Loobirnr or &
: SR FD S TRE SO or
@F&ﬂfﬁj FEFSLE RAREN OIS W G FHE
' a 4 SHOEEE DI TRE PWEraE of Ve
PAFOIET ]’5 e SHEEE FPREM,
\// ) PE5E s
&
: a\ 708 Ainge s FUO) L wgzg.026
i - L]
wapo-0r2 1 reaez -
A “h
JJ.L RAZGHET '," _ .
frad A8
SRR, FREERT e Sk op ;
PHEPAET n T ORI o dy d

RADS-F2F




STEP 5 1) Slide the aluminum front/rear shaft support (#420-014) onto the drive shaft (#420-016) followed by one Associated 3/16 x 3/8 bearing
(#6906), two Associated shims (#3911) note: the two shims are a starting point and you can adjust later if needed by taking away or adding
shims. Slide the Associated pin (#3919) through the shaft hole. Finish sliding the Associated drive pinion (#3914) onto the drive shaft and
secure with one 4-40 x 3/16 button head stainless screw (#420-430). Use LIGHT thread lock.

2) Attach the 3mm carbon fibre top plate (#420-050) to the aluminum front/rear shaft support (#420-014) using two 4-40 x 1/4 flat head
stainless screws (#420-427). NOTE: you will have to finish the assembly of the drive shaft in Step 6 before you can secure the top plate to the

e

—

V2O =M~ <= =00 =

drive shaft unit! DO NOT TIGHTEN TILL LATER

D0 ISE

e B8
Py

RO

{Hre) FoiF
S

ﬁ;f PLZ I
|
o

fHse) 6908 -~
FAE ¥ BAE brariieg P -~

-
x -~
-
-
-~

S

e
e T -~
(Hee) 2978 D
By Brwiow

FILL-FIF




STEP 6 1) Slide the aluminum middle shaft support (#420-015) onto the drive shaft (#420-016) followed by one Associated 3/16 x 3/8 bearing (#6906).
Slide the gear adapter (#420-018) and spur gear unit onto the drive shaft past the second small hole, slide the short Diggity Designs pin (#420-
061) through the drive shaft hole and push the gear adapter up to the pin and clip using the Associated Large E clip (#3919). Slide the
aluminum front/rear shaft support (#420-014) onto the drive shaft (#420-016) followed by one Associated 3/16 x 3/8 bearing (#6906), two
Associated shims (#3911) note: the two shims are a starting point and you can adjust later if needed by taking away or adding shims. Slide the
Associated pin (#3919) through the first shaft hole. Finish sliding the Associated drive pinion (#3914) onto the drive shaft and secure with one
4-40 x 3/16 button head stainless screw (#420-430). Use LIGHT thread lock.

2) Attach the 3mm carbon fibre top plate (#420-050) to the aluminum front/rear shaft support (#420-014) using two 4-40 x 1/4 flat head
stainless screw (#420-427) and to the aluminum middle shaft support (#420-015) using one 4-40 x 1/4 flat head stainless screw (#420-427).
DO NOT TIGHTEN TILL LATER

e

i
Lﬂl:

RLEOFET

T g
1 18
offn, i 220-427

earp g Z? |

til'-‘]'d R

W

1 "qn“a "'.f: -~ %7'
.. |
s Ly :

-~

\
&
A

4
e
F

.

—

e
I

V2O =M~ <= =00 =

Py ] 4
P : = [Hrf E905 /"
= FVE ¥ BSE brariig ’ s
/ ..Z . rd
MB 4 -~ 3, Vd d
i =] ! -~ x\‘ ! s
S Feae i 7 : A
4 £ roors 98 pived rdidCl = ~ L
i 4 ; Sifrers . L
"‘fj {w Jease BE oot EF pivek PITITIS J
- /;? o ;ﬁ A AP0/ Ddse Biierow oS AP0




STEP 7 1) Attach the drive shaft assembly to the front/rear right and left differential housings (#420-013) by sliding two 4-40 x 3/8 flat head stainless

—

VEZP=YNME-<4=00=0"

=

screws (#420-028) through two aluminum countersunk washers (#420-032) and through the top plate (#420-050) on each end. Slide one 4/40 x
1/4 button head stainless screw (#420-431) through the top plate and secure to the motor mount (#420-010). DO NOT FULLY TIGHTEN

2) Attach the drive shaft assembly to the chassis (#420-055) by using six 4-40 x 1/4 flat head stainless screws (#420-427) and securing them to
the aluminum front/rear shaft supports (#420-014) and to the aluminum middle shaft support (#420-015). MAKE SURE YOUR DRIVE LINE
DOES NOT BIND AT THIS TIME, IF IT IS TOO LOOSE THEN ADD A SHIM OR TWO WHERE NEEDED AND IF IT IS TOO TIGHT
THEN TAKE A SHIM OR TWO AWAY WHERE NEEDED AND THEN REPEAT STEP 7. Most shim adjustments will be in the differential
housings, you will want to shim it so that the drive pinion and diff gears are not too loose because you will strip the gears if its not properly
adjusted. Once you have a set shimming selection then you will always use the same when rebuilding your car.

'1’20«#?5? PL20.008
_»
rez0-028 F-‘a PG I0E "?’2&-&'!2;_..; ra2p-028
i % I
wpzo-082¢2 | Hro-v3/ V€3 vazpoee
S [
1 : Pl
: LW T =
|

Dy Shary Kesenwedis

B Dbl B

LZ0- I/

-

\W&Jf!

L0V F
—

‘s’.‘?&ﬂ/.?’/

"

- s b ~
r.-ij’ PAZ 08 P N E‘i
razo-g27
2o 27 LI
PEZp-F27 'l razo.a2T j‘ j‘ 0927




STEP 8 1) Slide one Associated 4-40 x 3/4 pan head screw (#7413) through the front shock tower (#420-053) and secure with an Associated 4-40 mini

—

0
2
G

¢ ]

I
?
A 4
!

2

L

)

U

G

N

%

—

e

nut (#7260). Slide one Associated long black ball end (#3858) through the front shock tower and secure with an Associated 4-40 mini lock nut
(#4449). Attach the front shock tower (#420-053) using four 4-40 x 1/4 flat head stainless screws (#420-427). DO NOT FULLY TIGHTEN

2) Slide one Associated 4-40 x 3/4 pan head screw (#7413) through the rear shock tower (#420-054) and secure with an Associated 4-40 mini
nut (#7260). Slide one Associated long black ball end (#3858) through the rear shock tower and secure with an Associated 4-40 mini lock nut
(#4449). Attach the rear shock tower (#420-054) using four 4-40 x 1/4 flat head stainless screws (#420-427). DO NOT FULLY TIGHTEN

';g;_?/f&ﬁ” — FAD ¢ BT durFon soren
%‘ R b ——
—— ﬁrngfm Se—— el 2260
P A — Fest ) it
r -0 (Hse) SEEE =- T 7~
e/ FEEE | : fotg batd owa = !
s/ FiF fowg bald ena’ ==
80 5 T— s | ~—— A
C:::::. | T =@ h::—_—_-, e =9
1 — ‘F}.
RS & e -
. | - I & FIF A ——h '-5@
- ‘3@ |
S | . - | e Pa2G-F27
e
(Hse) 355 "'"}-- = : el ==
sowp bt owa T~
| ) SEEE - FEDD AT
I 40 sl ol it | =0 ‘w0 s Sock war

RO g R

Add 06 ) shiwe whewn virnwing
Associated rear kab sarviers




STEP 9 1) In this step you will finally be tightening all the screws. The reason behind this chart is so that you will avoid chassis tweak! After some
racing and a few hard hits you will always want to check your chassis tweak, just loosen the listed screws and refer to this chart to re-tighten
and re-set your tweak. You will want to tighten the screws on the bottom of the chassis first in the correct order and then lay the chassis on a
super flat surface and finish tightening the top plate screws in the correct order. DO NOT USE THREAD LOCK

2) Finish tightening the pin block screws on the bottom of the chassis after you tighten the chassis and top plate screws. Finish tightening the
screws on the shock towers in the correct order. DO NOT USE THREAD LOCK

Chassis Bottom Yiew

y Chassis Bottomw View ==="

. |

s G Serew lightening Oraer Top Plate Top View I
ﬁ] g o « o NS 7 Soren Tophtonsing Oraon = JI 7
!l [ NOTE: Place Chassis on o flat surface I %
T, P bafore tightening the fop plate sevews fo I ¥
pravent wwwanled fweakl/ I 7
v, o==~ k
| 15— I 5
o) "~ 9
I a
L =} |
S v
0y s
I ~
G 1

N |

|

S '

—-

|

|

E

Tighton The Shook Fowers
Fn Thiz Ovder

? -—— =

B i e




STEP 10 1 Attach the four aluminum battery brace standoffs (#420-058) to the main chassis using four 4-40 x 1/4 flat head stainless screws (#420-427).

—

VEZP=YNME-<4=00=0"

Use thread lock.

2) Secure the long battery brace (#420-056) to the aluminum battery brace standoffs using two 4-40 x 1/4 flat head stainless screws (#420-427).
Secure the short battery brace (#420-057) to the aluminum standoffs using two 4-40 x 1/4 flat head stainless screws (#420-427). DO NOT USE
THREAD LOCK on the top screws.

BATTERY BRACE TIP: If your battery brace straps are loose, you will want to either tape or glue some thin foam to cushion the braces to the
batteries. This will allow you to tighten the straps and hold the batteries in better without them coming loose!!

a2 P57 ‘IE'F Eem. g

| mazpprs i

/_

20 J58

FERP-O5E

I |
-
e | J 4
- | tpopgsy 7 S PEEO.EET
~ J /r //
PLEAET S rpdmr 7 s
-~ X ," ,/
o~ - N 7 ~
~ 7 Fd
“ N ’
- N s




STEP 10 1 Attach the LIPO brace to the chassis (choose which position of the 3 you want to use) using two 4-40 screws, the included .060 aluminum
V2 LIPO  Spacers and the two included standoffs as shown in the picture (spacers in between LIPO brace and main chassis). Attach the battery strap to
the standoffs using two 4-40 screws.

HHLY2-103 _.T #ez0-927

e ?"““ﬁ’

#XLV2-10%

Choose frone 3 mownting A
location to balamnce the kit . -

[ #420-928




STEP 11 1 Install the milled bumper (#420-023) to the chassis (#420-055) using three 4-40 x 3/8 flat head stainless screws (#420-028), three 4-40 steel
washers (#420-438), and three 4-40 lock nuts (#420-442). Make sure these are nice and snug. Install the two Associated front body posts
(#8818) using two 4-40 x 1/2 button head stainless screws (#420-432)

2) Attach the two Associated rear body posts (#8874) to the rear shock tower (#420-054) using two 4-40 x 3/8 flat head stainless screws (#420-
028). You will want to use a front foam bumper, we recommend the P-Dub racing foam front bumper.

420952
s, qj'sfza-f.#x
PEIEE e/ 8878
EOFEE (< @ : Fncwr docly past
PEEO-FTE @3 : :
I | |
I S -
Sy
Ry N
: | Talt 1 h""-l
1 g |

\

LD D2

i

g

g d82

|
|
|
Ll =
!; [ BEPH
WEGH BRI ey

frlwad 3&'} ot
#220.028 saan body past
,[lﬁsrza-ﬂf:

PEDDO2F

R p.OEE




STEP 12 1) Attach the rear hub carrier Associated (#3876) or we recommend Losi xxx-s 0 degree (#Losa9847) to the aluminum rear arm (#420-012)
using the Associated hinge pin (#3866), and two Associated plastic washers (#4187). Secure with set crew on hub carrier. Attach the wheel
hexes. Install the 8-32 set screws (#420-059) to use for droop adjustment. NOTE: When using Losi rear hub carriers you will need to add one
small gold shim between the arm and hub carrier as shown.

2) Attach the Associated 4 degree front spindle and block carriers (#3873) or we recommend Losi xxx-s 4 degree front spindles and block
carriers (#Losa9757) to the aluminum front arms (#420-011) using the Associated hinge pin (#3866) and securing it with the set screw on the
carrier. Attach the wheel hexes. Install the 8-32 set screws (#420-059) to use for droop adjustment. NOTE: Use the 4-40 stainless nut (#420-

440) on the steering block to reduce bump steer as shown.

Flara S A7 guriowes
L225 D Aagres pEdn
Bl ERPNIERE

£

"2 ) wese
j PP i Lol war

¥losad? 57 optional

¥LosaPB 9T optional Losi F deg Front
Losi O degree rear spingte mf Hpright
Fuek papriors -
(el 287
o i | et meduce
Q: Slt| e/ rs7 -
0 - 2 Ppatie washer T 270
Add awe gold shime %
sinkatar Siieg Loy igae [/ 277
Qm;rﬁi / \ﬂ'fwx cawg daid ewal /
{Hre) BEFE Foleg brock
LRMBIEH he AEREM g
Alrswivier ap Sriral Bk op Lord 28, om Sale,
A o Lanbon Arsaciizrea FEF 7TF raek corpien ana STEERING
{(fﬂfﬁf-?ﬂﬁ' Bear hwd Alesaciaron FOP F0R LTy L
ERMEIER P L2ES D SrE e LD
HEGH Ao CAPPOIRT,

P
-

fHre) 28T
Pliastve ivasher
f L . T .
‘.-"" ] - - Tt . =5
~ [ies) ,w_,ﬂ 0 _ : ﬂ R
- Blasiie masher ’ el ]
Fg | - ezl | 5
- | I P RE2P.0/2 B ‘fﬁﬁ;’j’j"’
- = N
gﬂ;ﬁg an R | '. Chmeriig #er’s
Cmgping Aers %.g;‘ ~ iHre) 2858 =
e TER Ainge Biw f,-':f
-
e/ BESE -
708 Hiivpe B -t




STEP 13 1 Install the four threaded shocks Associated (#3963) or any comparable threaded shocks using one Associated (#6473) shock bushing and
one 4-40 lock nut (#420-442) on the tops. Use one 4-40 x 1/2 button head stainless screw (#420-432) on the bottoms of the shocks.

2) Install your servo as shown using the stock Associated servo mounts (#7336) and mounting hardware. You will need to use a Losi servo
saver (#Losal540 & Losal542) or Kimbrough mid size servo saver. Make sure you set the servo saver offset to about 7.5mm and then adjust

—

—

0
2
G

¢ ]

I
?
A 4
!

2

L

)

U

G

N

%

e

your radio and linkage to get proper steering.

Frout

(ol Fars
6 Sord dashing
oy

o= Ll

e L
L e SRR SReeds

L2000

[/ 6977
Shord dashivg

PAZ . AT

(Hes/ 2958
Tnsades Siack o |
P SOMPIIEIE SREOAE

- mLE. 02
FHEGHTE
—

(o) 7008
TR Sowpe Hownrs
ahest Raraare

fHre) FESE
Bhped shownr fadd ewe’

iHre) Aede
A Fincib wied

(e 7008
TR Sonze Moiews's -~
awd Ravraiegrs m
(Ploaal Sl F Losal/sds) Simrp s
2% KPR EFOKGH FERVD SIEEN
Servo Linkage

L.E2 fwch ov 38.6 mwe

ImT  Starting point T 7|

e R |

7.5 wrive
Fap
[

Whew properly sotting up yoar stesring servo

and linkage stard with a gap of 7.5Ewewe and
Qx adfust your radio and linkage Yo gef

proper steering.




STEP 14 1 Install the steering, front suspension, and rear suspension turnbuckles using the recommended starting lengths. You will adjust these later

to fine tune after final assembly.

2) Install your motor using two aluminum countersunk washers (#420-032) and two 3mm x 8mm stainless flat head screws (#420-030).

123 inck or 23.8 wewe _
r Starting point 1

U= =6

Drivers side

/.33 inck or 33.8 wmwe
= Starting point  ~ 7
|

N

Steering Lrnbage \

warfuj Linkage furnbuckies
aftack from fhe steering rack
fo the Front spindfe blocks

WNITE: You mway weed fo grind
abagt 1.5 fo 2nem off of ke Front

3) Set the batteries on the chassis and see which battery configuration will best suite you. Running the wire on the inside requires a flat wire or
noodle wire so that it does not rub the drive shaft (this is the best way since the wires are shorter). Make sure the wire will clear the top plate.

Aaror
&,
FARL

;?‘;"d’-d.\’.é’

> A

R
L

fupnbuchles fo wake proper fas-in
fog-out aafusimenis!
Bassenger side
. 1.67 inch or 2.5 won -
= Starting point "
Front Suspersion | I
Linkage A = = ']
Buipers side
Front -‘-iﬂ'.'i‘pd‘lﬂ'f:;( Linkage P.67 inch ov 42.5 wom
arrnbackies =
atfack from fhe Front skock fower :- Starting poiwt -:
£ the fop of the front sleeving
&lock carvier [‘ iy e l:’ d'\
Bassenger side
__ 167 inck or 2.5 mme _ _
I Starting point | Reaw Suspension
[ | Liwkage
e =l |
- Drivers side -
RBoar Suspension Linkage
furnbuckles
== Lﬂ;ﬁf’ 42;,'5 i = atfack from fhe vear shock fower
\ arting point to fhe vear hab carriers
Uy
- Passenger side -

: - @ Erieion
Powal Drive Ratio "B-wa
\ -0 20087 “L /
#20-090

Bartery Conrigarations

Maks sare the wive will
olear the fop plate’




STEP 15 1) Install your receiver and speed control as shown.

2) Using the example below, route the servo and personal transponder wire below the drive shaft and on the chassis. You will want to secure it
with double sided tape or small wire holds if possible (sold at radio shack and other small electronics stores).

Raceriver g ESC frstallarion
Rseedver

Wone Rowring Exanmple
Sneed Conrvalien

(Berve. awd Transponder wive/

HDire B SEMUD BT PENTONEE RN SIONT R IS OS5
AP [T OPHEDTR THE AP ShTTS Gre Aowbie sided
Fae SR RYHE BOrRE S possrdie.

Prpsawas
FREI SR TEN




—

PZO=YmMB-<==00-=

50x
20437
iR ik,
et Head
6x
gAN-F32

e -
Buntan Hoas

2x

2x

9x

4x

7x

4x

20028

3 x 378
Fiar Weaa

#—a
Wox Lock Mt

ri20-058

4x
20030

-

Torrer x S oo
Fiar Hraa

6x
RIS-032

%
©
Washers

2x

1x

XLR8 Hardware List

2x 2x
RI5-03 20430
Srenr & S 0mern PF3 x 378
Fiat Heaa Buntan Heaa
3x 2x
TR2o-038 gIO-03IF
| O]
V-0 s
Wasker Fazier
2x 8x
tg 20-047 20028
Do Bears surivel
Wox Lock Mt dursking
1x
*g20-50
I.’“:,i
Al sreei wiewe Awtanna

Mouwt

*20-03¢

Birferantial
shiwe OF8

2035

0

82 Pfamtie
Washen




=00=9
— _-

1x

——

—

PEL=UVM@ - <

1x

—

Fwarsee Dambow Eibpe Mhgreis

20050

e

R Carbow Eibpe Top Plate

20023

Milled Poly Pro Biastic Buwpen

XLR8 Parts List

1x
I DEZ
Fowrer Spbow Fibpe Frow® Shoek Fowes
1x
2058
N —
Bwrws Carbow Fibva Lowg Bartorg Brace
2 Sets

IN-O0F
wighet i left l
N 17" v
u:f 5 ~=’i7f

Alameiwane Frowt fBrar Laft & Bigiet
Diffavential Wousings

1x
20054
Fweswe Cardan Fibre Regr Shock Fomwer
1x
o005y
<

Rwrwe Carbown Fibee Shom' Betteny Braee

1x

Aai wame Steaving Rack




1x 1x

fe20-0/8

iameiwamwe Sotia Owe Pivoe Drive Shatr Afaenei wiewe Gaaw Adaptan

2x 2x 1x
e300 EI0-O52

A eeme s warme Front' eowms oAt cmeiwsier B Awai HAlmei warne Maror Mauwtd Koot Bink
2x 1x 2 Sets
E20-015 R0
F.
i it
Aluwriwiner Fpat i Bagy Al i man Lafv s Right {nwer Bin
Afsnainam Frowt [Rear Shatt Suppavis Middte Shatt Sapports Blocks
1x 1x 1x
H20-020 gan 0oy R20-022
e - b
‘- fw & ?'Iw ¢ w
L ' b, ] (T !
Alameisane 9 degues Solid Adscwniwam / Solid FTR—— Salid

Durter Pin Block (rhkavtes] dud'aw Biw Biovk (wid fengrk) Qavar Pin Block (langest]







